



INSPECTION CERTIFICATE 検査証明書

Certificate No.
 証明書番号 13DA-007662 B (1/1)
 Date
 発行日 28 FEB., 2013

NIPPON YAKIN KOGYO CO., LTD. Kawasaki Plant
 4-2, KOJIMA-CHO, KAWASAKI-KU, KAWASAKI-SHI,
 KANAGAWA-KEN JAPAN 210-8558
 NIPPON YAKIN
 日本冶金工業株式会社 川崎製造所
 川崎市川崎区小島町4-2 〒210-8558

Customer. ジャブワン ネットワークセンター
 顧客

Invoice No. 0290652
 発送番号 02/27-618003

Contract No.
 発注番号

Description 材料名称	STAINLESS STEEL STRIP	Finish 仕上げ	NO. 2B
Specification and Type 適用規格及び鋼種	JIS JIS 64305 (2010) SUS304	Dimension and Surface Condition 寸法・外観・状態	6000

Item No. 項目	Size 寸法	mm	Quantity 数量	MASS 質量	Heat No. 溶解番号	Lot No. ロット番号	Heat Treatment 熱処理
1	1.0 X	1030S X L	1	14764 kg	29056	41	SOLUTION HEAT TREATED

		Chemical Composition							化学成分 (%)	
Item No. 項目	Elements 成分	C	SI	MN	P	S	NI	CR	CO	
	Max.	0.08	1.00	2.00	0.045	0.030	10.50	20.00		
	Min.						8.00	18.00		
1	Heat	0.04	0.54	0.91	0.034	0.003	8.10	18.15	0.19	

Item No. 項目	Specimen 試験片	Yield Strength (0.2%) 耐力 N/MM2	Tensile Strength 引張強さ N/MM2	Elongation 伸び %	Hardness 硬さ HV 20
	Max.				200
	Min.	205	520	40	
1	No. 13B	289	662	58	160

We hereby certify that material described herein has been manufactured and tested in accordance with the specification and that the material satisfies the requirements.
 上記のとおりこの材料は指定の規格に従って製造され試験されたものであり、その要求事項を満足していることを証明致します。

O. Ito • O. ITO



Manager of Inspection Team
 検査チームリーダー